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ALTERED LEVEL OF CONSCIOUSNESS

ALTERED LEVEL OF CONSCIOUSNESS

• Pediatric Routine Medical Care
• Clinical Setting and/or medical history may dictate dextrose or naloxone as the initial drug
• Note: Glucose paste may be administered if the patient:  1) is able to hold head upright;  2) has a gag reflex; 

and,  3) can self-administer the medication
• Consult with the Base Physician if the Blood Glucose reading is ≥ 60 mg% but hypoglycemia is 

suspected
• Use a length-based resuscitation tape to determine pediatric drug doses

(Shown underlined on the algorithm)

Newly Born (within first 30 mins . of life)
Dextrose 10% 0.2 g/kg = 2 ml/kg IV/  IO

Neonate (> 30 minutes old and < 4 weeks old)
Dextrose 10% 0.5 g/kg = 5 ml/kg IV/ IO

Infants and Children (≥ 4 weeks & < 2 years old)
Dextrose  25% 0.5 g/kg = 2 ml/kg IV/ IO

Children ≥ 2 years
Dextrose  50% 0.5 g/kg = 1 ml/kg IV/ IO

Check Blood 
Glucose

Results
< 60 mg mg/dL?

(<40 mg/dL for
newly born)

Adequate 
response?

Reassess
As needed

Naloxone 0.1 mg/kg
Titrate in small increments to 
maintain adequate ventilation

and airway control .
• IN (preferred route ) - Dose: 2 mg
• IV, IO, IM, SQ – Max. dose: 4 mg 

Adequate 
response ?

Consider 
additional dose 

of Naloxone

Yes No

No

NoYes

Yes

Glucose Paste
15 - 30 gms po

(see note above )
Or

Glucagon
0.1 mg/kg IM

maximum dose 1 mg

IV/ IO 
Access?

Yes No

IV/ IO NS TKO

ALOC
blood glucose
hypoglycemia
dextrose
glucagon
glucose paste
naloxone
dextrose 25% (D25)
dextrose 10% (D10)




